Reliability Laboratory

TAOGLAS LIMITED

TEST REPORT
Report No.:

Page:
Date:

NO. 2-2, LN. 66, ZHONGSHAN 15T ROAD,
BADE DIST., TAOYUAN CITY, TAIWAN

The following merchandise was submitted and identified by the vendor as:

Product Description:

Style/ Item No.:
Country of Origin:

Quantity:
Testing Period:

Anam-Hexa-band cellular SM D PIFA Antenna
PA .25A/ No.1

Total 1 piece
Aug. 6, 2018 to Aug. 13, 2018

HA70017/2018
1 of 4
August 16, 2017

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Required:  (According to client’s test specification, please see following sheets in detail.)

1. Humidity Test

Test Results: — PLEASE SEE ATTACHED SHEETS -
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Signed for and
SGS TAIWAN Lt

on behalf of
d.

A -
Cecil Chiu

Sr. Supervisor

Member of SGS Group
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1. Humidity Test:
Test Equipment:

Name Brand Model Serial No.

Programmable Temperature & Humidity Chamber KSON THS-D6TS-150+LN2 6154K

Lab Environmental Conditions:
Ambient temperature:  (25+£3) C
Ambient humidity: (55+£20) % RH

Test Method/ Specification:
Test method: Ref to J-STD-020, Level 3 test condition (Floor Life: 168 hours)
Sample condition: Packaged

Test temperature: 30 C
Test humidity: 60 %RH
Test duration: 168 hours

® Examine the appearance of specimen(s) by visual check after this test.
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Specimen:
Style/ Item No.: PA .25A/ No.1

Quantity: Total 1 piece

Test Result:

Check Item
Appearance Check

Style/ Item No. (Visual Check)

No visible damage
PA .25A/ No.1 No drop was found inside the package
(See photo 4 to photo 6)
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Test Photos:

1. Appearance of specimen

3.  Humidity Test

5. Humidity indicator card (after tet) 6. o dropwas found in package (after test)

— — — The End of Test Report — — —
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